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TEST REPORT " Format No.: COMP/19/01/01

Test Report No: COMP/CSR-5482-01/21-22 Date:10/01/2022

Lab Sample code: CSR 5482

Name and Address of customer: ' ARC Insulation & Insulators Pvt. Ltd

Vill: Ramdevpur, P.O: Bawali, Dist: South 24 Parganas,

PIN: 743384, West Bengal, India.

Sample forwarding Letter No. and Date: Date: 24/12/2021

Date of receipt of sample: 25/12/2021

Sample description ARC Make FRP/GRP Structural Profiles
No. Of Sample : 01

Date of performance of test 01/01/2022

Test Result:

. Si. No. Properties Standard Unit Obtained Values
1 Tensile Strength ASTM D638 MPa 307.72
2 ’ Modulus of Elasticity . ~ASTM D638 GPa . 33.83
3 Flexural Strength ASTM D790 MPa 379.47
4 Flexural Modulus . ASTM.D790 GPa ' 21.61
5 Izod Impact - ASTM D256 KJ/m2 163
6 Compressive Strength ASTM D695 MPa 1563.21
7 . Compres§ive Modulus ASTM D695 GPa 28.37
8 Barcol Hardness ASTM D2583 BHU , - 57
9 FR Flammability IS 6746/ASTMDB35 ' Low
10 Oxygen Index 19I/SA;$'§/|6|§£363 %
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Tested By

Samples are not drawn by ATIRA. Result relates to the samples tested. The report shall not be reproduced except in full, without written-approval of the
laboratory. The report is strictly confidential-and for technical information of client only. Not for Advertisement, Promotion, Publicity or Litigation, Please write
Test Report number and date for al! future correspondence. Specimen preparation not done by ATIRA.
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TEST REPORT Format No.: COMP/19/01/00

Test Report No: COMP/CSR-5482-02-21-22 Date:10/01/2022

Lab Sample code: CSR 5482

Name and Address of customer: ARC Insulation & Insulators Pvt. Ltd

vill: Ramdevpur, P.O: Bawali, Dist: South 24 Parganas,
PIN: 743384, West Bengal, India.

Sample forwarding Letter No. and Date: Date: 24/12/2021

Date of receipt of sample: 25/12/2021

Sampie description . ARC Make FRP/GRP Structural Prof|Ies
No. Of Sample 01 . :

Date of performance of test 01/01/2022

Test Result:

Sl. No. Properties Standard Unit Obtained Values

01 Di electrical Strength Axial ASTM D149 Kv/ 25 mm 32

02 Di electrical Strength Radial ASTM D149 Kv/ 25 mm o 14

03 Arc Resistance ASTM D 495 sec ’ 150

" Comperative Tracking . ,

G4 Index/Tracking Resistance j = EES

05 Bearing Strength ASTM D 953 MPa . 104.93

06 Water Absorption (For 24 hours) ASTM D570 % 047 % |

07 . Glass Content ; ASTM D2584 % X 67.06
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Samples are not drawn by ATIRA. Result relates to the samples tested. The report shall not be reproduced except in full, without writterr approval of the
laboratory. The report is strictly confidential and for technical information of client only. Not for Advertisement, Promotien, Publicity or Litigation, Please write
Test Report number and date for all future correspondence. Specimen preparation not done by ATIRA.



